



Video Gallery

Finding and Correcting a Hot Splice

Swingset Electrocution

Helicopter Live-Line Installation

Old Style vs New Style

High Current Test

Infrared Thermography Demonstration

Helicopter Demo Installation

Photo Gallery

Splices

Deadends

Suspension Clamps

Support & Downloads

ANSI C119.4 Class "AA" Current Cycle Test on CSR-0325

ANSI C119.4 Class "AA" Current Cycle Test

ANSI C119.4 Class "AA" Current Cycle Test (335 Degree Centigrade)

ANSI C119.4 Class "AA" Current Cycle Test (390 Degree Centigrade)

IEC 61284 Current Cycle Test

Tensile Test Report OHSW 0656 Assy on 3 No. 6 and 7 No. 7 Alumoweld OH Ground Wire

Tensile Test Report OHSW-0656 on AFL AC-105/619 OPGW

Tensile Test Report OPGW-0656 on AC-105/619 OPGW

Tensile Test Report CRU-1631 on 1590 kcmil 54/19 Falcon ACSR

Tensile Test Report CSR-0325 on 2 AWG 7/1 Sparate ACSR

Tensile Test Report CSR-0325 on 4 AWG Flounder and 2 AWG Haddock ACSR

Tensile Test Report CSR-0325 on 21.6 mm 6/1 Alpac A1/S1A Class 150 (Pollock) ACSR

Tensile Test Report CSR-0325 on SCGZ 3 2.75

Damaged Conductor

Helicopter Installation

Specials

Literature

Classic Connectors
Brochure

Classic Connectors
Technical Flyer

CSR-1631 and 1912 Flyer

CSR-0325 Flyer

CRU-Flyer

OHSW Flyer

ClampStar Projects as a
Capital Expenditure Flyer

T&D Magazine Line Uprate
Article

ClampStar Emergency
Restoration Tool Flyer

ClampStar Installation
Procedure

ClampStar CSR-1631
Installation Procedure

Corona Shield Installation
Procedure

Safe-T-Link Deadend
Installation Procedure

Tensile Test Report CSR-0325L-007-P After Salt Spray Test (see below)

Tensile Test Report CSR-0642L on 266.8 kcmil 26/7 Partridge ACSR

Tensile Test Report CSF, CSR, CSS-0642 on 266.8 kcmil 26/7 Partridge ACSR

Tensile Test Report CSR-0642L on 1/0 AWG 6/1 Raven ACSR

Tensile Test Report CSR-0609 on 336.4 kcmil 19 Tulip AAC

Tensile Test Report CSR-0609 on 266.8 kcmil 26/7 Partridge ACSR

Tensile Test Report CSR-0609 on 3/0 AWG 6/1 Pigeon ACSR

Tensile Test Report CSR-0609 on #2 AWG 6/1 Sparrow ACSR

Tensile Test Report CSR-0883L on 336.4 kcmil Tulip AAC and 556.5 kcmil Dahlia AAC

Tensile Test Report CSR-0883L on 3/0 AWG Pigeon ACSR, 477 kcmil Cosmos AAC and 477 kcmil Hen ACSR

Tensile Test Report CSR-0883 on 266.8 kcmil 26/7 Partridge ACSR

Tensile Test Report CSR-0883 on 477 kcmil 30/7 Hen ACSR

Tensile Test Report CSR-0883 on 477 kcmil 26/7 Hawk ACSR

Tensile Test Report CSF/CSR/CSS-0883 on 336.4 kcmil 18/1 Merlin ACSR

Tensile Test Report CSR-1108L on 715 kcmil 37 Strand Violet AAC

Tensile Test Report CSR-1108L on 336.4 kcmil 19 Strand Tulip AAC

Tensile Test Report CSR-1108L on 556.5 kcmil 24/7 Parakeet ACSR

Tensile Test Report CSR-1108 on 336.4 kcmil 26/7 Linnet ACSR

Tensile Test Report CSR-1108 on 636 kcmil 18/1 Kingbird ACSR

Tensile Test Report CSR and CSF-1108 on 795 kcmil 26/7 Drake and 954 kcmil 45/7 Rail ACSR

Tensile Test report CSR-1631 on 1843 72/7 Nelson River ACSR

Tensile Test report CSR and CSS-1631 on 1272 kcmil 45/7 Bittern ACSR

Tensile Test Report CSF-0883L on 568 kcmil 19 Strand 15/4 ACAR

Tensile Test Report on CSF-0883 Ultimate Tension

Tensile Test Report CSF-1108 on 556.5 kcmil 24/7 Parakeet ACSR

Tensile Test Report on CSF-1302 Ultimate Tension

Tensile Test Report CSF-1302 on 1272 kcmil Bittern ACSR

Tensile Test report CSF and CSS-1302 on 795 kcmil 26/7 Drake ACSR

Tensile Test Report CSF-1544 on 1843 kcmil Nelson ACSR

Tensile Test Report CSF-1544 on 1590 kcmil Falcon ACSR

Tensile Test Report on Safe-T-Link Tether Assembly

Aeolian Vibration Test Report on CSR-1108-040 and CSF-1108-040

Salt Spray Test Report on CSR-0325-015 and CSF-0642-012

Salt Spray Test Report on CSR-0325L-007-P

RIV Corona Test Report on CSF1108 and CSF1302

Torque Nut Shear Test Report TNHH-500

Torque Nut Shear Test Report TNHH-500-55



Follow Classic Connectors

